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Figure 1. (a) NHC strength of TriA-X CFRP at elevated temperature and (b) retention of NHC strength
of TriA-X CFRP and Epoxy resin CFRP? at elevated temperature. Epoxy resin CFRP ([+45/0/-45/90]2s
laminates) was made from T800S/#3900-2B (Toray Industries) prepreg and tested by NAL-II method”.
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Figure 2. (a) Weight change and (b) size change of TriA-X CFRP in long-term
thermal oxidation stability test at 240 and 270°C.
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Table 1. Change of elemental composition ratio of TriA-X cured
- 0 resin film aged at 270°C
&
& a)
& Aging time (h at. %
g 5 ging time (1) N 0 Si Ca
f 10 0 (Theoretical) 82.8 5.0 12.3 0.0 0.0
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=2 ] ) o 2996 78.3 5.6 16.0 0.2 <0.1
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Figure 3. Weight change of TriA-X
cured resin film in long-term thermal
oxidation stability test at 240 and 270°C.
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